INntertek

Total Quality. Assured,

TEST REPORT

REPORT NUMBER :
APPLICANT NAME
ADDRESS

BUYER
SAMPLE DESCRIPTION :
DATEIN :

RESUBMIT DATE :
DATE OUT :
FABRIC WEIGHT :

FABRIC NAME :

MODEL/STYLE NO :
REFERENCE :

FIBER COMPOSITION :

PROVIDED CARE LABEL :
NOTE:

Nermin GULER
Customer Care Executive

Form LG.044/Rev:1/03.,01,2022

TURT240115194_REVISEDO01

TEXDECOR
One sample of beige woven fabric
3 October ,2024 ( 11:10)

9 October ,2024
21 October ,2024 / 22 October ,2024
Claimed to be 260 g/m?

KNOKKE 3290

Claimed to be 55%RF 45%FR

Not Given

Test methods were given by the applicant.

Pass/Fail statements were made based on applicants submitted requirements.

Durmus UGURLU
Textile Laboratory Manager

Intertek Test Hizmetleri A.S.
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Test Method Resuit Requirements

Flammability(3) P
Flammability- IMO FTP Code (2010) (1) P

In this revised 01 report,Buyer name and Fabric Name were added by the request of the applicant,
This report replaces the report no TURT240115194 dated on 21 October,2024 and must be used instead of it,
Report no TURT240115194 dated 21 October,2024 is invalid.

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT /
SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE /

NC = NO COMMENT /I =INCONCLUSIVE / # = SEE RESULT / NF = NEEDS FURTHER TESTING / A = ABSENT /

M = MARGINAL ACCEPT / SD = SEE DETAILS ENCLOSED / FS: FURTHER STEPS / SR = SEE RESULT / MA = MINIMUM AMOUNT

This report (incl g any 1 es and attach ) are prepared for the exclusive use of the Cust (s) named in the report and solely for the purpose for which It Is
provided and on the basis of instructions and Information and/or materials supplied by Intertek’s Customer. The test results relate only to the specific items tested and arenot
intendedtobe ar dation for any particular course of action, Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide

express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. intertek do
not accept any Habllity if this report Is used for an alternative purpose from which it Is Intended, nor do Intertek owe any duty of care to any third party in respect of this
report, Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which Is available on
request or can be obtained at http:/lwww.intertek.comfterms. Testing reports without signature are not valid. The sample has been provided by the customer and the results

apply to the sample as recelved, Sample information Is pplied by the t . Unless otherwise requested, this laboratory applies shared risk decislon rule. Unless
otherwise Is specified, all Pass or Fali results are given without uncertainty consldered, The reported uncertainty is based on a standard uncertainty muitiplied by a coverage
factor k=2, providing a level of confid, of appr tely 95%, The uncertainty evaluation has been carried out in accordance with ISOAEC 17025 andTURKAK accreditation

requirements. Tests marked (*) in this test report are not included in the TURKAK accreditation schedule for this laboratory. Intertek accredited by TORKAK under registration
number [AB-0716-T] for [TS EN ISO IEC 17025] as test faboratory. Turkish Accreditation Agency (TURKAK) Is a signatory to the European co-operation for Accreditation {EA)
Multilateral Agreement (MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports.

intertek Test Hizmetleri A.S.
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Test Method Result

Requirements

Flammability Test(f)
NFPA 701 METHOD 1 (ORIGINAL)

Test 1

Test 2
Test 3
Test 4
Test 5
Test 6
Test7
Test 8
Test 9
Test 10
Average
Std.dev

Conclusion:

Burning of Weight Weight %Weight
Drippings Before After Loss (%)
(Sec) Exposure Exposure
(Grams) (Grams)
1 14.95 12.61 15.65
0 14.72 12.21 17.05
0 14.87 12.33 17.08
0 14.93 12.74 14.67
1 15.10 12.66 16.16
0 15.16 12.69 16.29
0 14.99 12.55 16.28
1 14.78 12.39 16.17
0 14.89 12.77 14,24
1 14.77 12.66 14,29
15.79
1.05303377

PASS

The Fabric submitted for testing is PASS the flame resistance requirements when tested, as Received, in accordance with the
Procedure outlined in the NFPA 701-Method 1

($) The test was performed by an approved subcontractor laboratory which is part of the Intertek Group.

intertek Test Hizmetleri A.S.
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Flammability- IMO FTP Code (2010) (1)

Annex 1,Part 7:Test for Vertically Orientated Support Textiles and Films

Additional Information (Annex)

Name and Address of the Sponsor:
Name and Address of the
Manufacturer/Supplier (If known):
Type of Furniture:

Fabric Details —
Weave/Density/Yarn
count/thickness(mm)/mass(g/m?)
Colour & Tone:

Fire Retardant Treatment;

Not stated
Not stated
Not stated

Not
stated
Not
stated

Not stated

Test Specification
Test Method:

Ignition Source:
Ignition Type:

Flame Application Time:
Sample Size:
Side Tested:

IMO FTP Code (2010) Annex 1, Part 7

40mm high Propane gas flame

Bottom edge ignition (as determined by the pre-
test)

15 seconds (as determined by the pre-test)

220 x 170mm

Face

Uncertainty of Measurement

The uncertainty of measurement has been estimated to be 4.40%

Pre-treatment / Durability
Procedure

None — At the request of the
customer,

Conditioning
Prior to Testing:

At Time of Testing:

Test Results

At least 24 hours in an atmosphere having a temperature of 20 5°C.and a

relative humidity of 65 59,

Temperature between 15°C & 30°C. Relative humidity between 20% &

65%

Report of tests carried out in accordance IMO FTP Code (2010) Annex 1, Part 7.
"The test results relate to the behaviour of the test specimens of a product under the particular conditions of the
test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use."

Intertek Test Hizmetleri A.S.
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Test Method Result Requirements
Sample Duration | Duration Flaming | Flame Hole Maximum dalﬁ—aged Average
No./ of flaming of . debris to. . to = length (mm) ~Damage
‘Direction (Secs) | afterglow edge edge | Horizontal Vertical Length
: o (ggcs) . ‘ , ' -l S (mm).
1. Lengtﬁ 0.0 0.0 No No No 23 103
2. Length | 0.0 0.0 No No No 25 94
3. Length t 0.0 0.0 No No No 18 92 99.4
4, Length | 0.0 0.0 No No No 18 98
5. Length t 0.0 0.0 No No No 27 110
6. Width — 0.0 0.0 No No No 21 102
7. Width « 0.0 0.0 No No No 23 105
8. Width — 0.0 0.0 No No No 22 107 99.4
9, Width<| 00 0.0 No No No 24 88
10. Width — 0.0 0.0 No No No 22 95

() The test was performed by an approved subcontractor laboratory which is part of the Intertek Group.

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within
the limits of the scope of work agreed pursuant to the client's specific instructions. This report relates specifically to the
sample(s) tested that were drawn and delivered by the client or their nominated third party. Intertek does not make any
representation or warranty for any bulk samples or certify the bulk samples received from the client. Furthermore,
Intertek does not provide a warranty or verification on the sample(s) representing any specific goods, material and/or
shipment and only relate to the sample(s) as received and tested. Intertek have aimed to conduct the review on a
diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this
report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. In no
event, will the contents of any reports or any extracts, excerpts or parts of any reports be distributed or published
without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or
distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely
on the content of the report solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2,
providing a level of confidence of approximately 95 %. Unless otherwise specified all compliance and pass/fail
statements are binary simple acceptance based on the tolerance interval and, with the exception of graded methods, a
test uncertainty ratio greater (TUR) than 4:1. For graded methods the TUR will drop to as low as 0.5:1 when the
tolerance limits are within a grade division of the upper scale limit. The Uncertainty budgets are stated for each Test
method, these are for reference, and should be considered when results are on or close to Specification Limits /
Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high as
50%, for further information please refer to ILAC G8.
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Test Method Result

Requirements

## END OF TEST REPORT ##
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